
25 I Parts Diagram

7 

)� 
.... �-r

� � ' ✓ �t-. ·\q 1� ��t;; � 
.. 

'� '',\, �; �,\ . , \ 
---, ___ --,,< 

1� "' 

�\� u, 

u, 

" 



■■■■■ ■ ■■■■ 
----- -----

Walk-Behind Lawn Mower » Operator's Manual 

YG1650 PARTS LIST 

No. Description Qty No. Description Qty 

1 Engine 1 31 Wing Knob 2 

2 Engine Bolt Gasket 3 32 Shield-Trailing 1 

3 Spring Washer 8 3 33 BoltMSx12 3 

4 Bolt M8x25 (Torque 18-22 Nm) 3 34 BoltMSx16 4 

5 Side Discharge Chute 1 35 Trailing Shield Holder 2 

6 Mulching Cover Assembly 1 36 Nut MS 8 

7 Hexagon Head Self-tapping Locking 4 37 Cutting Deck 1 
ScrewM6x12 

38 Groove Bolt 1 
8 Rear Baffle 1 

39 Engine Start/Stop Control 1 
9 Hexagon Head Nylon Self-tapping 3 40 Grass Bag 1 Screw ST 6x13 

10 Right Handle Bracket-Upper 1 41 Grass Catcher 1 

11 BoltM8x20 12 42 Height Adjustment Connecting Rod 1 

12 Lock Nut MB 4 43 Positioning Bolt 2 

13 Flat Washer 8 12 44 NutM6 2 

14 Right Handle Bracket-Lower 1 45 Blade Support 1 

15 Rear Discharge Cover 1 46 Blade 1 

16 Right Torsion Spring 1 47 Blade Bolt 3/8-24UNF-2A-45 1 

17 Rear Deflector Rotating Shaft 1 48 Spring Washer for Blade 1 

18 Left Torsion Spring 1 49 Nut M10 4 

19 Left Handle Bracket-Upper 1 so Washer 14 4 

20 Left Handle Bracket-Lower 1 51 Front Wheel Axle 1 

21 Thick Lock Nut MB 12 52 Front Wheel 2 

22 Front Baffle 1 53 Screw ST 3.Sx13 2 

23 Lower Connecting Handlebar 2 54 Height Adjustment Handlebar 1 Knob-Right 
24 Unlock Knob 2 

55 Height Adjustment Handlebar 1 
Hexagon Socket Round Head Screw Knob-Left 

25 M8x35 2 56 Height Adjustment Handlebar 1 
26 Bushing 2 57 Arm Pivot 1 
27 Upper Handle 1 58 Rivet 4 x10 2 
28 Engine Start/Stop Control Cable 1 59 Rear Wheel Axle 1 
29 Guide Knob 1 60 Rear Wheel 2 
30 Rope Guide 1 

Parts List I 26 

7 




